


EPA/625/1-88/022
September 1988

Design Manual

Constructed Wetlands and Aquatic
Plant Systems for Municipal

Wastewater Treatment

U.S. Environmental Protection Agency
Office of Research and Development

Center for Environmental Research Information
Cincinnati, OH 45268



Notice

This document has been reviewed in accordance with the U.S. Environmental Protection
Agency’s peer and administrative review policies and approved for publication. Mention of trade
names or commercial products does not constitute endorsement or recommendation for use.

This document is not intended to be a guidance or support document for a specific regulatory
program. Guidance documents are available from EPA and must be consulted to address
[...]
t = (2) (9,848 m3) ÷ (730 m3/d) = 27 days

Final cells:
t = (2) (4,745 m3) ÷ (730 m3/d) = 26 days

Total detention time = 27 + 26
= 53 days > 40 days, OK

7. Check hydraulic loading:

(730 m3/d) ÷ (3.5 ha) = 209 m3/ha-d
>200 m3/ha-d, OK

8. Estimate nitrogen removal with Table 4-8 to be
sure sufficient nitrogen is present to sustain growth
in the final cells and to determine harvest
frequency. Hydraulic loading is:

209 m3/ha-d

From Table 4-8 essentially 90 percent removal is
predicted at a hydraulic loading <935 m3/ha-d.
Since the hydraulic loading for this example is 250
m3/ha-d it is reasonable to expect 5 mg/L of
nitrogen in the final effluent or less. Because the
nitrogen will not be at optimum growth levels in this
system an annual harvest is suggested. An influent
flow diffuser in each of the primary cells is
recommended to properly distribute the untreated
influent.

4.6.2 Sample Problem No. 2:
Design an aerated hyacinth system with recycle to
produce secondary effluent on a site with limited
available area.

Assume:
Design flow = 730 m3/d
BOD5 = 240 mg/L
SS = 250 mg/L
TN = 20 mg/L
TP = 10 mg/L
winter water temperature = 20°C.

Effluent requirements:
BOD5 <30 mg/L
SS<30 mg/L

Assume 80 percent plant coverage is maintained on
the basins and routine monthly harvests are included.

Solution:
1. Since the site area is limited, space is not available

for preliminary treatment in a pond unit. Use lmhoff
tanks for primary treatment and supplemental
diffused aeration in the hyacinth ponds to minimize
area requirements. The lmhoff tank has the added
advantage for this relatively small flow in that
separate sludge digestion is not required.

2. Design the lmhoff tank.

Typical criteria:
Sedimentation detention time = 2 hr
Surface loading = 24 m3/m2-d
Overflow weir loading = 600 m3/m-d
Surface area for scum = 20% of total surface
Sludge digestion volume = 0.1 m3/capita for the

population served, or
about 33% of total
tank volume

Minimum sedimentation area needed
= (760 m3/d) ÷ (24 m3/m2-d) = 31.7 m2

Surface area needed for scum
= (0.20) (31.7 m2) = 6.3 m2

Total surface area needed
= sedimentation area + scum area
=31.7 + 6.3 = 38 m2

59



A typical tank might be 8 m long and 5 m wide. In
this case the central sedimentation chamber might
be 4 m wide with open channels on each side,
about 0.5 m wide, for scum accumulation and gas
venting. The slotted, sloping bottom (bottom walls
sloped at 5:4) would have to be about 3 m deep to
provide the necessary 2-hour detention time. The
total depth of the hopper bottomed tank might be
6-7 m including an allowance for freeboard and
the sludge digestion volume.

A properly maintained lmhoff tank can achieve
about 47 percent BOD5 removal and up to 60
percent SS removal. Assuming no nitrogen or
phosphorus losses the primary effluent for this
example would be:

BOD5 = (240 mg/L) (0.53) = 127 mg/L
SS = (250 mg/L) (0.40) = 100 mg/L
TN = 25 mg/L
TP = 15 mg/L

3. The BOD5 loading on the hyacinth basins would
be:

(127 mg/L) (730 m8/d) (103 L/m3) (1 kg/106 mg)
= 92.7 kg/d

4. Determine the basin volume using Equation 4-2.
Assume a recycle ratio of 2:1 as in the San Diego
case. Also, design the system with step feed at
eight points as shown in Figure 4-5. In order to
solve Equation 4-2, the concentration of the
effluent from the eight sections of the basin can be
estimated from the recycle ratio as shown in Figure
4-13 in the case studies.

0=Qr(C8)+0.125 Q(C0) - (Qr+0.l25 Q)(C1) - kT(C1)V1

(4-2)

Where,

Qr
= recycle flow, m3/d
= 2Q = 2(730) = 1,460 m3/d

C8
= BOD5 concentration in effluent from

reactor number 8 in series, mg/L
= Co÷8 = 127 ÷ 23 = 5.52 mg/L

0.125Q = inflow to each individual cell (Q÷8),
m3/d

Co

Cl

k T

V1

= 730÷8 = 91.25 m3/d
= BOD5 concentration in influent, mg/L
= lmhoff tank effluent = 127 mg/L
= BOD5 concentration in effluent from

reactor number 1 in series, mg/L
= CO÷16 = 127÷16 = 7.94mg/L
= first order reaction rate constant at

temperature, T, d-t
= 1.95 d-1 at 20°C
= volume of first reactor in series, m3

= total Volume ÷ 8, m3

60

0 = (1,460) (5.52) + (91.25) (127)
- (1,460 + 91.25) - (1.95) (7.94) (V1)

0 = 8,059 + 11,589 - 12,317 - 15.5 V1

V1
= 7,331 ÷ 15.5 = 473 m3

Total Basin Volume = 8 (V1) = 8 (473) = 3,784 m3

5. Calculate the number of ponds required. Refer to
Table 4-5 for pond dimensions. Length, width and
depth should be 122 m x 8.5 m x 1 m (400 ft x 28
ft x 3.3 ft), respectively. These pond dimensions
result in a volume of 745 m3 (196,000 gal). For the
total basin volume required, 3,784 m3 (1 Mgal),
five ponds will be needed.

Assume that the required oxygen is double the
organic loading, the air contains about 0.28 kg/m3

oxygen, and the aeration efficiency (E) in the
shallow basins is about 8 percent.

Total air required
= [2 (BOD5, mg/L) (Q, L/d) (10-6 mg/kg)]

÷ [E (0.28 kg/ma)]
= [(2) (127) (730 x 103)(10-6] ÷ [(0.08) (0.28)]
= 8 , 2 6 0 m 3 / d = 5 . 7 3 m 3 / m i n

From Table 4-5, maximum air flow per aerator is
0.028 m3/min. Since there are five ponds, the
number of aerators required per pond is:

Number Aerators
= (5.73 m3/min) ÷ [(5 ponds) (0.028 m3/min)]
= 40.9 aerators/pond

Divide the aerators into eight sections within the
ponds as illustrated in Figure 4-5C. Each aerator
should have a surface area of 0.14 m2 (1.5 sq ft).

6. An inlet step feed system is essential for the ponds
to ensure uniform distribution of influent. The use
of Gambusia fish or other biological or chemical
agents are necessary for mosquito control. Plants
should be harvested about every three to four
weeks. No more than 20 percent of the plant cover
removed at any one time.

7. The treatment system designed in this example will
provide better performance than the system
developed in Example No. 1 on one-half to one-
third of the land area. The major reasons are the
use of the lmhoff tank for primary treatment, step
feed, and aeration. In locations where land is
limited or very expensive this approach to
treatment might be cost effective when secondary
level treatment is required.

The added cost of aeration equipment may be cost
effective where land area is at a premium. An
aerated hyacinth system becomes a hybrid system



that is more complex than a natural aquatic system
as described in this manual and less complex than
conventional treatment with trickling filters or
rotating biological contactors.

4.7 Case Studies
The purpose of this section is to provide a view of the
state of the art in the design and operation of aquatic
plant systems by providing case study summaries of
three systems which are representative of current
knowledge and practice. The three systems are in
San Diego, California; Austin, Texas; and Orlando,
Florida. The San Diego pilot scale water hyacinth
system was chosen as a case study because it
attempts to treat primary effluent to secondary
effluent quality. The Austin water hyacinth system
was chosen because it utilizes a cover for frost
protection. The Orlando water hyacinth system was
chosen because it attempts to remove BOD5, SS,
nitrogen and phophorus from an effluent that has
undergone advanced secondary treatment.

4.7.7 San Diego, California

4.7.1.1 History
The City of San Diego depends on imported water for
at least 90 percent of its water supply. Recognizing
that its available water supply sources will fall short of
the projected needs by the year 2000, San Diego has
been working since the 1950s on ways to meet future
water demands. Early attempts at using secondary
treated wastewater for irrigation and distilling ocean
water into a potable supply were unsuccessful.

In 1964, San Diego began work on reclaiming water
by using reverse osmosis (RO) to remove salt.
Primary treated effluent was passed through RO units
for use in low pressure steam boilers. This 76-m3/d
(20,000-gpd) pilot plant successfully produced high
purity boiler feedwater. In a cooperative program
sponsored by the California Department of Water
Resources, it was found that the RO units at San
Diego also removed viruses. Based on that finding,
the use of reclaimed water to meet the City’s water
requirements was first given serious consideration.

In 1974, the RO pilot plant was moved from Point
Loma to a site adjacent to the Jack Murphy Stadium.
At this location, the objective was to reclaim water for
irrigation of the stadium sod farm (25).

The demonstration wastewater reuse project known
as Aqua I, was operated from September 1981 to
June 1986. The complete pilot plant included the
following treatment processes: secondary treatment
with hyacinths, lime stabilization, ultrafiltration,
pressure sand filtration, reverse osmosis, carbon
adsorption, ozone and ultraviolet light disinfection,
and digestion of harvested hyacinths for methane
production. The capacity of the Aqua I treatment
facility was 114 m3/d (30,000 gpd).

The current San Diego pilot plant, described in this
case study summary, is an extension and expansion
of the previous facility. An advisory board was formed
to advise the San Diego researchers, to review
results, and to make recommendations for operation
of the pilot facility.

4.7.1.2 Project Description
Conceptually, the overall water reclamation program
in San Diego can be divided into four parts: aquatic
wastewater treatment using water hyacinths;
advanced water treatment using reverse osmosis to
produce raw potable water; anaerobic digestion of
hyacinth biomass and wastewater sludge to produce
methane; and a health effects study to compare the
risks of using reclaimed water to those using the
current water supply. The aquatic treatment portion of
the project consists of four separate phases and will
be completed in 1989.

Phase 1, completed in 1984, included the design and
construction of two alternative 1,890-m3/d (0.5-
mgd) primary facilities and four alternative 380-m3/d
(0.1l-mgd) secondary facilities, including six water
hyacinth treatment ponds.

Phase 2, completed in 1986, included operation  and
evaluation of the pilot plant under alternative
treatment schemes.

Phase 3, to be completed in 1989, will include
construction of the Water Reclamation Plant using the
aquatic treatment scheme selected on the basis of
the results from Phase 2. The pilot plant from Phase
2 will be scaled up to 3,785 m3/d (1 mgd) capacity,
with a 1,890-m3/d (0.5-mgd) advanced treatment
system added to reduce salt concentrations and to
further remove pollutants. An anaerobic reactor will be
included to produce methane gas from the water
hyacinths.

Phase 4 will include operation and evaluation of the
3,785-m3/d (1-mgd) facility.

4.7.1.3 Pilot Plant Results
The overall goal of the pilot program was to
demonstrate an innovat ive/al ternat ive water
reclamation process with cost-effective recovery of
energy. The program was intended to provide a firm
basis for preparing the engineering design of a
large-scale system. Note that the original funding for
the program covered only the demonstration of
wastewater treatment using aquatic plants. Under the
original grant, the objective of the aquatic treatment
system was to meet 30 mg/L each for BOD5 and SS.
With an additional grant for the evaluation of
advanced treatment and health effects, the objectives
for the pilot aquatic treatment system became: 1) to
supply suitable water to the advanced water treatment
system for further processing, and 2) to supply
hyacinth biomass and wastewater sludge to the

61



anaerobic digester for energy recovery through
methane production. The goals of the program
remained the same. Utilization of a natural biosystem,
coupled with low energy systems and energy
recovery has been the goal. The additional goal is
reclamation of water for useful purposes such as
irrigation and raw potable water supplies.

Phase II Studies (Early Developments)
The two primary and four secondary treatment
processes were operated in various combinations to
form seven different treatment trains for comparison
and evaluation of overall system efficiencies (see
Figures 4-6 and 4-7). Primary facilities consisted of
a sedimentation basin and a rotary disk filter, each
1,890 m3/d (0.5 mgd) in capacity. Secondary facilities
consisted of a pulsed bed filter (PBF), a sludge
blanket/fixed film reactor (SB/FF), a hybrid rock filter
(HRF), and water hyacinth ponds. The six water
hyacinth ponds were each 8.5 m x 126 m long x 1.2
m deep (28 ft x 416 ft x 4 ft). The ponds were
constructed with earthen berms and a clay lining. The
hyacinth ponds were operated in three sets of two
ponds each, with piping and slide gate arrangements
permitting operation in parallel or in series, and at
varying depths. The hyacinth ponds were utilized both
as a secondary treatment process and as a polishing
treatment following the other secondary treatment
processes.

The complete treatment trains evaluated in the Phase
1 portion of the program included:

a. Primary Sedimentation Basin - Hybrid Rock Filter
- Hyacinth Ponds.

b. Rotary Disk Filter - Sludge Blanket Fixed Film
Reactor - Hyacinth Ponds.

c. Primary Sedimentation Basin - Sludge Blanket
Fixed Film Reactor - Hyacinth Ponds.

d. Primary Sedimentation Basin - Pulsed Bed Filter
- Hyacinth Ponds.

e. Primary Sedimentation Basin - Hyacinth Ponds.

f. Rotary Disk Filter - Hyacinth Ponds.

g. Rotary Disk Filter - Pulsed Bed Filter - Hyacinth
Ponds.

Data collection for the treatment trains began in
September 1984 and continued through September
1985. Data collected for each treatment train included
BOD5, SS, nutrients and the concentrations of sulfur
compounds throughout the system. BOD5 and SS
concentrations were measured to determine if the
final effluent met secondary treatment discharge
standards. Nutrient data, including measurement of
the various forms of nitrogen and phosphorus, were

included for evaluation of microbial processes and
nutrient uptake by the water hyacinths. Measurement
of sulfur compounds was included because of the
potential for formation of hydrogen sulfide and odor
problems. Based on a detailed analysis of the
performance data for the alternative process trains
cited above, it was concluded that the most cost-
effective system was train F (rotary disk filter-
hyacinth ponds) (27). The flow sheet involving the
hybrid rock filter was rejected because of clogging.
The anaerobic reactor was rejected because of odor
generation.

Experiments conducted since September 1985 were
with the selected process flowsheet. To determine
how BOD5 and SS were removed in the pond, profile
tests along the length of the ponds were undertaken
in the fall of 1985. From profile testing, it was found
that most of the treatment for BOD5 and SS occurred
in the first 50 ft of the hyacinth ponds. Based on this
finding, flow was introduced in intervals or “steps”
along the entire length of the ponds. This presents
organic overloading of the head-end of the pond.

Phase // Studies (Step-Feed Hyacinth Ponds)
Based on the findings from the profile testing
program, Ponds 3 and 5 were modified to test the
effect of effluent recirculation and of step feeding the
influent at several locations along the length of the
ponds. Each pond was divided into eight cells, each
15.2 m (50 ft) long, with influent fed at the front end
of each cel l  (see Figure 4-8).  The exist ing
recirculation system was utilized. The bulk of the
recycle flow was pumped to the cascade aerators.
The remaining portion of the recycle flow was
returned to the aeration manholes where it was
combined with the influent and reintroduced to the
ponds through the influent step feed piping. An
aeration system covering the entire length of each
pond was constructed using PVC pipe with holes
drilled at 0.3-m (1-ft) intervals. Aeration was also
provided to the aeration manhole. Installation of the
aeration system was necessary to overcome the
problems associated with the presence of high sulfate
levels in the influent wastewater.

The step-feed system was put into operation in
March 1986. The system was monitored to